woroniss. FCC TEST REPORT

Report No.

FR611809

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Site
Condition
EUT

Powear
Model
Mema
Plane

S e G DD
B EEE S S

Data: 7
Lewvel (dBuVinj
17

File: D:'Project 20060 1'CMCS'W6 11809 Part 15CWLAN11b TX CH11.EMI {12)
Date: 2006-02-08 Time: 17:29:26

Remark: #3 and #4 Fundamental Signal

o)
FCC CLASS-B
B
59 1 { ] FCC CLASS-B (AVG)
B T il T TP oy
u 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
; O3CHOS-HY
: HF-ANT-071025-240201 VERTICAL
. GSMIGPRS/EGERS Mohile Phone with
: Blietooth
. 120VackS0Hz
- FR&11809
: 802,11k TX CH11 24520 H=
. E2
Over Limit Readintenna Cahle Preanp int Tahble
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/u dB dBu¥/m  dBu¥  dB/fm dB dB c deg
230000 51.91 -Z2.09 74,00 5Z2.62 30.48 4.26 33.46 200 0 Peak
2390.00 41.71 -12.29 54,00 42.42 30.48 4.26 35.46 100 255 Average
2462.00 104 .96 105.70 30.43 4.33 35.49 200 0 Peak
2462.00 93,11 98,83 30.43  4.33 35.49 100 233 hwverage
2483.50 52.23 -Z21.77 7400 52.97 30.41  4.36 35.51 200 0 Peak
2483.50 41.87 -12.13 54.00 4Z.61 30.41 4.36 35.51 100 255 Average
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woroniss. FCC TEST REPORT

Report No. : FR611809

Data: 8 F
Lewvel (dBuv/im)
97

ile: DX'Project'200601.CMCS'6 11809 Part 15CWLAN11b TX CH11.EMI {12

Date: 2006-02-07 IIIII}B: 20:02:09

FCC CLASS B
-GlE
1
FCC CLASS-BE (AVG)
42 et b A e TP T R ——
0 3000 3600, 4200, 4800, 5400, 6000
Frequency {MHz)
Site . 03CHOE-HY
Condition : HF-ANT-071025-940201 YERTICAL
EUT : GEMAGPREEGPERS Mabile Phone with
: Bluetooth
Power : 120Wacis0Hz
Madel . FR&1180%9
Mema . 80211k TX CHL12462MHz
Plane : E2
Over Limit Readdntenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Paos Pos Remark
WHz dBuV/m dB dBuV/m  dBu¥V  dB/m 4B dB ci deg
1 @ 4926.00 61.08 -12.92 74.00 57¥.36 33.57  6.36 36.21 200 0 Peak
|2 @ 492600 4975 -4.25 54.00 46.03 33.57 6.36 36.21 100 5 Average|
Data: 9 File: D'Project:20060 1.CMCS'6 11809 Part 15CWLAN 1 1b TX CH11.EMI {12}
97 Lewvel {dBuv:m) Date: 2006-02-07 Time: 19:56:55
FCC CLASS B
-IB
e st e ot me i A A S B AAAGY.
M 6
19 6B
¢ 6000 6600, 7200. 7800, 8400. 9000
Frequency (MHz)
Zite : D3CHOS-HY
Condition : HF-4NT-071025-940201 VERTICAL
EUT : GEMAGPRS/EGPES Mobile Phone with
. Bhetooth
Porarer 2 120Vaci0H=z
Mlodel : FR&E11209
Mema . B0Z.11b TX CHL12462MHz
Plane G E2
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woroniss. FCC TEST REPORT

Report No. : FR611809

* Test Mode : Mode 4
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:'Project'20060 1:CMCS'6 11809 Part 15CWLAN 119 TX CHO'LEMI {12)
"7 Level {dBuVY/m) Date: 2006-02-08 Time: 19:26:52
4
FCC CLASS-B
i a8
59 J ls FCC CLASS-B {AVG)
i i —— |
9 1000 1400. 1800, 2200, 2600, 3000
Frequency {MHz)
Site . O3CHOE-HY
Condition : HF-ANT-071025-240201 HORIZONTAL
EUT : GEMUGPRS/EGEERS Mobile Phone with
: Bhietooth
Power ; 120Wac/e0H=
Maodel : FREL1120%9
Memo . 80211z TX CHO1:2412MHz
Flana : E2
Over Limtt Readintenna Cable Preanp int Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
HHz dBEnV/n dB dBuV/im  dBuV  dE/m dB dB cil deg
1 @ 2390.00 71.68 -2.32 74,00 72,38 30.48 4.26 35.46 100 0 Peak
[z @ 2390.00 52.83 -1.17 54.00 53.54 30.48 4.26 35.46 100 187 Averase |
3@ 2412.00 99,18 90.90 30.47  4.26 35.46 100 127 hverage
4 @ 2412.00 107 .82 108.54 30.47  4.26 35.46 100 0 Peak
o @ 2494 .00 53.32 -Z20.68 74,00 54.06 30.40 4.39 35.53 100 0 Peak
6@ 2494 .00 42.39 -11.61 54.00 43.13 30.40 4.39 35.53 100 1287 fverage

Remark: #3 and #4 Fundamental Signal

SPORTON International Inc.
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EROATOM LAR.

FCC TEST REPORT

Report No.

FR611809

ile: D Projecti20060 1'CMCS 611809 Part15CWLAN 119 TX CHOL.EMI {12)

Date: 2006-02-07 Time: 22:30:34

Data: 2 F
o7 Lewvel ((dBuVin)

FCCCLASS B

-GulB

FCC CLASS-B (AVG)

e A B e e e : S
a 3000 3600. 4200. 4800, 5400. 6000
Frequency (MHz)
Site - O3CHO8-HY
Condition : HF-ANT-071025-940201 HORIZONTAL
EUT : GSM/GPRS/EGPRS Mobile Phons with
: Bhetooth
Ponarer 2 120Wac/alH=
Model . FRE118029
Memo - 802.11g TX CHO1:2412MH=
Flane 7 E2
Data: 3 File: D:'Project'2006Q 1:CMCS'6 11809 Part 15CWLAN 119 TX CHO1TEMI {(12)
o7 Lewvel (dBuVin) Date: 2006-02-07 Time: 22:32:39
FCC CLASS-B
-GilB
B L AS SRS
49 M 6B
9 6000 6600, 7200. T800. 8400. 9000
Frequency {MHz)
Site : O3CHOS-HY
Condition : HF-ANT-071025-940201 HORIZONTAL
EUT - GSMUGPRS/EGPRS Mohile Phone with
: Bhuetooth
Power + 120Waci60Hz
Model . FR611809
Memo : 802.11g TX CHO1,2412MHz
Plane ER
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woroniss. FCC TEST REPORT Report No. : FR611809

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 7 File: D:'Project' 20060 1:CMCS'6 11809 Part 15CWLAN 1119 TX CHOTEM {12)
i Level (dBuVim) Date: 2006-02-08 Time: 19:36:50
3
FCC CLASS-B
[ -6ilB
59 FCC CLASS-B {AVG)
L
0 1000 1400, 1800, 2200, 2600, 3000
Frequency {MHz)
Site : O3CHOS-HY
Condition : HF-ANT-071025-940201 VERTICAL
EUT : GEMUGPRS/EGPES Mohile Phone with
: Blaetooth
Powrer + 120Wac/t0Hz=
Modsl . FR&L1809
Mema : BO02.11g TE CHOL12412MH=

Plans :E2
Owver Limtit ReadAntenna Cable Preanp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark

MHz dBuV/im dB dBuV/m  dBu¥ dBE/m dB dB cn deg

2390.00 63.87 -3.03 74.00 £9.62 30.48
2390.00 46.61 -7.33 54.00 47.32 30.48

26 35.46 100 0 Peak
.26 35.46 100 253 Average

241200 10Z2.00 102.72  30.47 .26 35.46 100 0 Peak
2412.00 93,27 93.99  30.47 ; 100 253 Average
2494 .00 30.16 -23.84 74.00 30,90 30.40 .39 33,53 100 0 Peak

TR LA L B
= = =D =D = S
S SN SN SR N

)

fact

L

n

e

=

2494 .00 40.24 -13.76 54.00 40.98 30.40

Remark: #3 and #4 Fundamental Signal

Data: 8 File: D:'Project20060 1:CMCS'6 11809 Part 15CWLAN11g TX CHO1LEMI {12)
o7 Level ((BuV/m) Date: 2006-02-07 Time: 22:37:46

.39 35.53 100 253 Average

FCCICLASS-B
-6ilB

FCC CLASS-B {AVG}

19 $dB
T e e i
. 3000 3600, 4200, 4800. 5400, G000
Frequency (MHz)
Site : D3CHO8-HY
Condition : HF-ANT-071025-940201 VERTICAL
EUT . GSMUGPRS/EGPES Mobile Phone with
: Blaetooth
Power : 120Wac/i0H=
Model  : FRS11809
Memo  : 802.11g TX CHO1;2412MHz
Flane D E2
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woroniss. FCC TEST REPORT

Report No.

FR611809

Site
Condition
EOT

Power
Madel
Memoa

Flane

Data: & File: I:'Project'20060 1:CMCS'6 11809 Part 15CWLAN 119 TX CHOLEMI (12)

Level (dBuvm)
a7

Date: 2006-02-07 Time: 22:39:52

FCCICLASS-B

-GilB

et s it et UG AT AR S|

: HF-aNT-071025-940201 VERTICAL
: GEMUGPES/EGPES Mahile Phone with
: Bhuetooth

1 20¥acib0Hz

: FRAL150%

: 802.11g TX CHOL2412MH=

il

P I i vl -64B
9 G000 6600, 7200, TRO0. 8400. 9000
Frequency {MHz)
. O3CHOS-HY

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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woroniss. FCC TEST REPORT Report No. : FR611809

* Test Mode : Mode 5
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:'Project 20060 1'CMCS'6 11809 Part 15CWLAN119 TX CHO6.EMI {16)
e Lewvel (dBuVim) Date: 2006-02-07 Time: 22:56:45
FCCCLASS-B
I
10 | -GB
I R |
2
=)
2 30 4. 138. 192, 246. 300
Frequency {MHz)
Site : D3CHOA-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EUT : FEMIGPRSEGPES Mobile Phone with
. Bhetooth
Ponarer o 120Wac/a0H=
Model : FREL1209
Memo . 802.11g TE CHOG:2437MHz
Flane o
Over Limtt Readintenna Cable Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBEuV/n dB dBuV/m  dBuV  dE/m dB dB cil deg
| @ 31.08 Z1.16 -18.84 40.00 32.91 18.40 L3 Bilaal 400 0 Peak
2@ 91.29 Z21.26 -22.24 43.50 41.27 9,18 2.33 31.52 400 0 Peak
3m 98.58 17.53 -Z5.97 43.50 36.10 10.32 Z.42 31.32 400 0 Peak
SPORTON International Inc. Page No. : 94 0f 121
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woroniss. FCC TEST REPORT Report No. : FR611809

Data: 2 File: D:'Project:2006 Q0 1'CMCS'6 11809 Part 15CWLAN 119 TX CHOG.EMI {16)
pe Lewvel (dBuVim) Date: 2006-02-07 Time: 23:01:09
FCC CLASS B
-5ilB
40
12 3
2 300 440, 580, 720, 860, 1000
Frequency (MHz)
Site . 03CHOA-HY
Condition : EI-LOG-2004-1122 HORIZONTAL
ENT : GSMUGPRSIEGPRS Mohile Phone with
: Bluetooth
Porarer ; 120Vaci0H=
Model : FRA11209
Memo . 80211z TX CHOG 2437 MHz
Plane : E2
Over Limit ReadAntenna Cable Preanp int Tahble
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Remark
WHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB cii deg
1 @ 700 .80 31.20 -14.80 46.00 31.98 21.90 7.45 30.12 142 226 Peak
Z @ 826,40 31.03 -14.97 46.00 32.47 21.39 7.29 30.43 100 0 Peak
3@ Q20,40 32.56 -21.44 54.00 32.05 22.38 2.33 30.22 100 0 Peak
Data: 3 File: D:'Project: 20060 1'CMCS'6 11809'Part 15CWLAN 119 TX CHOG.EMI {16)
17 Level (dBuvim} Date: 2006-02-08 Time: 19:58:58
3
FCC CLASS B
T -6dB
59 ,JJ \a FCC CLASS-B (AVG)
e g g Ty e Sy
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Zite : D3CHOS-HY
Condition : HF-ANT-071025-240201 HORIZONTAL
EUT » GEMAGPRAEGPRS Mabile Phone with
: Bluetooth
Poreat : 120Wacis0H=
Model . FR&11309
Mema : 802.11g TX CHO& 2457 M H=
Plane s ER

Over Limit  Readintenna Cahle Preanp int Tahble
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuV/m dB dBuV/w  dBuV  dB/m 4B dB cit deg

1 @ 2388.00 56,22 -17.Y8 Y4.00 56.94 320.48 4.23 35.44 uli] 2 Peak
[Z @ 2388.00 45.Y9 -8.2]1 54.00 46.51 30.48 4.23 35.44 0o 194 bverape
KT 2437 .00 107 .52 108.26 30.44 4.29 35.47 0o 2 Peak
4 @ 2437.00 98 .88 90,62 30.44 4,20 35.47 100 194 Average
5@ 2488.00 5316 -20.84 74,00 53.92 30.40 4.36 35.3l 100 2 Peak
6@ 248800 42.79 -11.21 34.00 43.34 30.40 4.36 35.51 100 194 bverage
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page No. : 95 of 121
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womonine. FCC TEST REPORT Report No. FR611809
Data: 4 File: D' Project200601':CMCS'611809'Part 15C WLAN!119 TX CHOG.EMI (16)
¥ Lewvel (dBuVim) Date: 2006-02-07 Time: 22:09:28
FCCCLASS-B
-6ilB

FCC CLASS-B (AVG)

o R e S o e B e S S P 1L
2 3000 3600, 4200. 4800. 5400. 6000
Frequency {MHz)
Site . O3CHO8-HY
Condition : HF-ANT-071025-940201 HORIZONTAL
EUT : GEMUGPRS/EGPES Mohile Phone with
: Blaetooth
Poaer : 120Waci0H=
Model . FRE11809
Memo . 802.11g T CHOS 2437MH=
Plane HED
Data: 5 File: D:'Project: 20060 1'CMCS'6 11809 Part 15C'WLAN 110 TX CHOG.EMI {16)
g7 Level (dBuVim) Date: 2006-02-07 Time: 22:11:33
FCC CLASS-B
-lB
EEC CLASS ARG
M id =
19 6B
g 6000 6600, 7200. 7800, 8400. 9000
Frequency (MHz)
Site . O3CHO8-HY
Condition : HF-ANT-071025-240201 HORIZONTAL
EUT . GSMIGPRSEGPES Mobile Phone with
. Bhetooth
Povrer : 120VacislHz
Model . FRE11809
Memo : 802.11g TX CHOS 243 7MHz
Plane RS
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woroniss. FCC TEST REPORT Report No. : FR611809

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: & File: D:'Project' 20060 1'\CMCS 1611809 Part 15CWLAN 119 TX CHOG.EMI {16)
80 Lenel (dBuvim) Date: 2006-02-07 Time: 23:05:31
FCCCLASS-B
] .
10 ; -GilB
P I |
3
2
9 30 84. 138. 192, 246, 300
Frequency {MHz)
Site . 03CHOE-HY
Comdition : BI-LOG-2004-1122 VERTICAL
EUT : GEMUGPRE/EGEERS Mobile Phone with
: Bhietooth
Power : 120Wacit0H=
Madel : FREL1209
Memo . 802.11g TE CHO6:2437MHz
Plane R
Over Limtt Readintenna Cable Preanp int Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MWHz dBuV/m dB dBuV/m  dBuV dE/m dB dB cil deg
| @ 30.00 Z1.45 -18.55 40.00 32.86 18.73 1.35 31.49 400 0 Peak
2@ 45.93 ZZ.06 -17.94 40.00 40.27 11.74 1.65 31.59 400 0 Peak
3@ 01.29 27.32 -16.18 43.30 47.33 9.18 Z.33 31.532 400 0 Peak
Data: 10 ) File: D:'Project 20060 1'CMCS 1611809 Part 15CWLAN 119 TX CHOG.EII {16)
40 Level {dBuVim) Date: 2006-02-07 Time: 23:09:53
FCC CLASS-B
-GB
40
1 2 -
" 300 440. 580. T20. 860. 1000
Frequency (MHz)
Site : 05CHOS-HY
Condition : BI-LOG-2004-1122 VERTICAL
EUT . GSMUGPRS/EGPRS Mohile Phone with
: Bluetooth
Porrer : 120VaniE0H=
Model . FRE11309
Memo . 802.11g TX CHOS:2437MHz
Plans : E2
Over Limit Beadintenna Cable Preamp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuV/m dB dBuVim  dBuV  dB/m dB 4B il deg
| @ 790,80 31.02 -14.92 46.00 31.79 Z21.90 7.45 30.12 123 251 Peak
Z @ 864 .90 30.51 -153.49 46.00 32.31 20.63 7.79 30.Z21 100 0 Peak
i@ Q95,80 32.79 -21.21 34.00 32.04 ZZ2.85 2.41 30.31 100 0 Peak
SPORTON International Inc. Page No. : 97 of 121
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sonronine. FCC TEST REPORT Report No. : FR611809
Data: 11 ~ Fle: D:Project20060 1'CMCS'61 1809 Part 15CWLAN 110 TX CHOG.EMI {16)
s Level (dBuVim) Date: 2006-02-08 Time: 19:50:33
£l
FCC/CLASS B
il a8
59 - f ] FCC CLASS-B (AVG)
e R |
s 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site : 05CHOS-HY
Condition : HF-4HT-071025-240201 VERTICAL
EUT : GEMUIGPRS/EGPES IMaobile Phone with
: Bhetooth
Powrar : 120Vaci0Hz=
Model . FR611309
Mema : B02.11g TE CHO8 24537MH=
Plane i E2
Over Limit Readintenna Cable Preamp Ant  Tahle
Freq Lewel Limit Line Level Factor [Loss Factor Pos Fos Remark
WHz dBuV/m dB dBu¥i/m  dBuV dB/m dB 4B il deg
1 @ 2368.00 51.69 -Z2.31 T4.00 5Z2.38 30.51 4.23 35.44 100 0 Peak
2@ 2368.00 40.40 -13.60 54.00 41.10 30.51 423 35.44 100 280 Average
3@ 2437.00 99 .33 100,57 30.44 4.29 35.47 100 0 Peak
4@ 2437.00  91.64 9Z2.38 30.44  4.29 35.47 100 280 Average
a2 @ 2484 .00 50,20 -23.80 74.00 50.94 30.41 4.36 35.51 100 0 Peak
6@ 248400  39.50 —14.50 34.00 40,24 30.41 436 35.51 100 280 hverase
Remark: #3 and #4 Fundamental Signal
Data: 12 File: D:'Project 20060 1'CMCS'6 11809 Part 15CWLAN 119 TX CHOG.EMI (16)
¥ Lewvel (dBuVim) Date: 2006-02-07 Time: 22:16:40
FCC|CLASS-B
-GilB
4 FCC CLASS-B (AVG)
e e . il
2 3000 3600. 4200. 4800. 5400. 6000
Frequency {MHz)
Site : O3CHOS-HY
Condition : HF-ANT-071025-940201 VERTICAL
EUT . GEMUGPRS/EGPES Mohile Phone with
: Blaetooth
Porwrer : 120Wac/é0H=
Model . FRE11809
Memo . 802.11g TX CHO6:2437MHz
Flane E2
Over Limtt Readintenna Cable Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
HHz dBuV/im dB dBuV/m  dBu¥ dBE/m dB dB o deg
| @ 4372.00 51.53 -2Z2.45 74.00 48.02 33.39 6.30 36.16 200 360 Peak
2 @ 4372.00 40.65 -13.35 34.00 37.1Z2 33.39 6.30 36.16 100 348 Averapge
SPORTON International Inc. Page No. : 98 of 121
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woroniss. FCC TEST REPORT

Report No.

FR611809

Site
Conditinn
EUT

Porrer
Model
Mema
Plane

Data: 13
Level (dBu\//m)
a7

File: D:'Project: 20060 1'CMCS 611809 Part 1I5CWLAN:11g TX CHO6.EMI {16)
Date: 2006-02-07 Time: 22:18:46

FCCICLASS B

-GiB

FCe BLASE BIAVE

: HF-ANT-071025-940201 YERTICAL
: GEMUGPRS/EGPES Mabile Phone with
: Bhietooth

: 120Vaci0H=

: FRallz0e

: 80211 TX CHOE24537MH=

#EZ

M 6
19 6B
9 6000 G600, T200. 7800, 8400, 9000
Frequency (MHz)
. 03CHOS-HY

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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woroniss. FCC TEST REPORT Report No. : FR611809

* Test Mode : Mode 6
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Site
Condition
EUT

Peorer
Model
Mema

Data: 1 File: D:'Project' 20060 1'CMCS'6 11809 Part 15CWLAN 119 TX CH11.EMI (12)
e Level (dBuVim} Date: 2006-02-08 Time: 19:06:35
4
FCC CLASS-B
I ]
1)
59 o S e e P FCC CUASS-B {AVG)
M -‘:N IB
" 1000 1400, 1800. 2200. 2600, 3000
Frequency (MHz)
; 03CHOS-HY

: HF-ANT-071025-940201 HORIZONTAL
: GESM/GPRS/EGPES Moabile Phone with

: Bhietoath

: 120Vac/60Hz

: FRallzoe

: 80211 TE CHL1;2482MH=

+ED

Over Limit Readintenna Cahble Preamp fnt Tahble
Freq Level Limit Lins Level Factor Loss Factor Fos Pos Remark

WHz dBuV/m dB dBu¥/m  dBuV dB/n dB dB ciL deg

2483 .00 F0.25 -3.75 T4,00 70,99 30,41 36 35,01 159 360 Peak

[my) A, NN S N
=) ===V =V =]

2390.00 60.34 -13.46 74.00 61.23 30.48 4.26 35.46 199 360 Peak
2390.00 50.44 -3.56 54.00 51.15 30.48 4.26 35.46 100 197 Average
2462.00 98.30 99.24 30.43  4.33 35.49 100 197 Average
2462.00 108.71 109.45 30.43  4.33 35.49 199 360 Peak

4

4

2483.50 53.60 -0.40 54.00 54.34 30.41 .36 35.51 100 197 hverage|

Remark: #3 and #4 Fundamental Signal

SPORTON International Inc. Page No. : 100 of 121
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EROATOM LAR.

FCC TEST REPORT

Report No.

FR611809

Data: 2 Fi
Level (dBuWim)
97

ile: DProject' 20060 1'CMCS' 611809 Part 15CWLAN 119 TX CH11.EMI (12

Date: 2006-02-07 ||m}3: 21:48:56

FCC CLASS B

]

FCC CLASS-B (AVG)

49 WWWWWW.W 5 -Gllﬁ
* 3000 3600, 4200. 4800. 5400. 6000
Frequency (MHz)
Site : 03CHOS-HY
Condition : HF-ANT-071025-940201 HORIZONTAL
EUT : GSM/GPRS/EGPRS Mobile Phone with
: Bhietooth
Povrer : 120Vaci80H=
Modsl  : FRE11209
Memo  : 202.1lg TX CH11:2462MHz
Plane g
Data: 3 File: D:Project:20060 1'CMCS 611809 Part 15CWLAN 110 TX CH11.EMI {12)
4 Level {dBuV/im} Date: 2006-02-07 Time: 21:51:01
FCC CLASS-B
6B
) FCC CLAREBANG
M 6
49 ]
@ 6000 6600, 7200. 7800. 8400. 9000
Frequency (MHz)
Site : D3CHO8-HY
Condition : HF-ANT-071025-940201 HORIZONTAL
EUT : GSMIGPRS/EGPRS Mohile Phone with
. Bhietoath
Powar : 120Vacis0H=
Model  : FRA11209
Mems  : 80211z TE CH11:2462MHz
Flans B
SPORTON International Inc. Page No. : 101 of 121
TEL : 886-2-2696-2468 Report Issued Date : Mar. 10, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID

: QDJ-0602DBS01



woroniss. FCC TEST REPORT

Report No.

FR611809

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Dat

a7
Lewvel ((BuV/im)
117

File: D:'Project'2006Q 1:CMCS'6 11809 Part 15CWLAN 119 TX CH11LEMI 11_1 2)
Date: 2006-02-08

ime: 19:17:04

3

FCC CLASS-B
! ]
29 J FCC CLASS-B {AVG)
M -
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site : 03CHOS-HY
Condition  : HF-ANT-0710235-240201 VERTICAL
EUT . GSMUGPRS/EGERS Mohile Phone with
: Blaetooth
Powrer 1 120Wac/é0H=
Model . FRA11809
Memo . 802.11g TX CH11:2462MHz
Plans S E2
Ower Limit ReadAntenna Cable Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Paos Fos Remark
MHz dBuV/n dB dBuV/m  dBu¥ dB/un dB dB ci deg
1 @ 2390.00 55.17 -18.83 74.00 55.88 30.48 4.26 35.46 100 0 Peak
2 m 2390.00 44,90 -9.10 54.00 45.61 30.48 4.26 35.46 100 204 bverage
3@ 2462.00 106,53 107.27 30,43  4.33 33.49 100 0 Peak
4 @ 2462.00 93 .17 98.91 30.43 4.33 35.49 100 204 bverage
5@ 2483.50 7Z.14 -1.86 74.00 TZ.87 30.41 4.36 35.51 100 0 Peak
6@ 2483.50 33.14 -0.86 54.00 53.8%8 30.41 4.36 35.51 100 204 Average
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No. : FR611809

Site
Condition
EOT

Power
Madel
Memoa

Flane

[do—

Site
Condition
EUT

Powrer
Model
Mema
Plane

Data: 8 Fi
§7 Level (dBuVim)

ile: D: Project20060 1'CMCS 1611809 Part 15CWLAN 119 TX CH11.EMI {12)

Date: 2006-02-07 Time: 21:56:08

FCCCLASS-B

-6ilB

FCC CLASS-B (AVG)

-6ilE

49 e e s =l ity I

3000 3600. 4200. 4800.
Frequency {MHz)

: O3CHO8-HY
: HF-ANT-071025-240201 VERTICAL
¢ GEMUGPRE/EGEES Mohbile Phane with

5400. 6000

a9 F
Lewvel (dBuVim)

Date: 2006-02-07 Time: 21:58:14

97

FCCICLASS B

-6ilB

= ECC CLAREBLAYG

: HF-AHT-071025-940201 YERTICAL
: GEMUGPES/EGPES Mobile Phone vath
: Bhetaath

: 120Wacis0Hz=

: FRallz09

: 802.11g TX CH112462MH=

R

49 J T i 6B
" 6000 6600. 7200. 7800. 8400. 9000
Frequency (MHz)
; D5CHOS-HY

: Bluetooth
o 120Wac/e0H=
: FREL1120%9
. 80211z TX CH11:2462MHz
. E2
Over Limtt Readintenna Cable Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
iz dBuV/m dB dBuV/m  dBu¥V  dBE/m dB dB ci deg
402600 53.04 -Z0.96 T4.00 49,32 33.57 6.36 36.Z21 200 360 Peak
4026.00 43.47 -10.53 54.00 39.95 33.57 ©.36 30.21 100 11 Average
Dat ile: D:'Project 200601 CMCS'6 11809 Part15CWLAN 119 TX CH11L.EMI {12)

SPORTON International Inc.
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woroniss. FCC TEST REPORT

Report No.

FR611809

Test Mode : Mode 7
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Jite
Condition
EOT

Porarer
Model
Mema
Flane

TR s L [
(SRS ESE ==Y

Data: 1
3 Lewvel (dBuVim)

File: D:'Project' 20060 1'CMCS 611809 Part15CBT'BT TX CHOOEWM (12)
Date: 2006-02-08 Time: 14:06:58

R

Remark: #3 and #4 Fundamental Signal

3
FCC CLASS-B
-GilB
59 FCC CLASS-B {AVG)
® 1000 1400. 1800. 2200. 2600. 3000
Frequency {MHz)
: 03CHOS-HY
. HF-ANT-071023-940201 HORIZONTAL
. GSMUGPRS/EGPERS Mohile Phone with
: Bhaetooth
: 120¥aci0Hz
: FRA11209
. BT TX CHOO2402MHz
Over Limit ReadAntenna Cahle Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBEuV/n dB dBuV/m  dBuV  dE/m dB dB cil deg
2390.00 51.48 -22.532 74.00 352.19 30.48 4.26 35.46 200 0 Peak
2390.00 39,39 -14.61 54.00 40.10 30.42 4.26 35.46 205 269 bverage
2402.00 94 .92 95.63 30.48 4.26 33.40 200 0 Peak
2402.00 68.19 68.90 30.48  4.26 35.46 205 269 hverage
2483.50 49.81 -Z24.19 74.00 50.55 30.41 4 36 35.51 200 0 Peak
2483.50 39.26 -14.74 354.00 40.00 30.41 436 35.51 203 269 Average

SPORTON International Inc.
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EROATOM LAR.

FCC TEST REPORT

Report No.

FR611809

Data: 2 F
§7 Level (dBuVim)

ile: D' Project'2006Q 1':CMCS 611809 Part15C'BTBT TX CHOO.EMI (12

Date: 2006-02-08 }Time: 15:26:04

FCCCLASS-B

-GilB

FCC CLASS-B {AVIG}

19 o chuB
ST s e ey
% 3000 3600, 4200, 4800. 5400. 6000
Frequency {MHz)
Site . D3CHOS-HY
Condition : HF-ANT-071025-940201 HORIZONTAL
EUT : GSMUGPRS/EGPRS Mobile Phone with
: Blietooth
Power : 120Wac/i0H=
Moadel . FR&E11809
Mema . BT TX CHOD:2402MHz
Flane EEL
Data: 3 File: D:'Project'20060 1:CMCS'16 11809 Part15C'BT'BT TX CHOO.EMI (12}
o7 Level (dBuVim) Date: 2006-02-08 Time: 15:28:10
FCCICLASS-B
)
WWWWMSW
10 fitaen et AT -64B
9 6000 6600, 7200, 7800, 8400, 9000
Frequency {MHz)
Site . D3CHOS-HY
Condition ; HF-ANT-071025-940201 HORIZONTAL
EUT : GEMUIGPRE/EGPRS Mobile Phone with
: Bhietooth
Power : 120Wacit0H=
Moadel . FR&11809
Mema . BT TX CHOD;2402MHz
Plane EL
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woroniss. FCC TEST REPORT Report No.

FR611809

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 7 File: D:'Project'200601'/CMCS'611809'Part15C'BT'BT TX CHOO.EMI {12)
Vi Level (dBuVim) Date: 2006-02-08 Time: 14:11:35
3
FCCICLASS-B
T
59

FCCCLASS-B{AVG)

1000 1400. 1800. 2200, 2600. 3000
Frequency {MHz)
Site . O3CHOE-HY
Condition : HF-4NT-071025-240201 VERTICAL
EUT : FEMIGPRIEGPES Mobile Phone with
: Bluetooth
Ponarer o 120Wac/a0H=
Madal : FREL1209
Memo . BT TX CHOO2402MH=
Plane : El
Over Limit ReadAntenna Cahle Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
iz dBuV/m dB dBuV/m  dBuV  dBE/m dB dB ci deg
| @ 2390.00 53.93 -Z0.07 74,00 54,65 30.48 0 4.36 35.46 0o 0 Peak
[2 @ 2390.00 39.46 -14.534 34.00 40.17 30.48 4.26  35.46 4[4} 101 Average |
3@ 2402.00 9914 99,85 30.48 4.Z26 35.46 [i[4] 0 Peak
4 @ 2402.00 71.17 71.88 30.48 4.26 35.46 100 101 Average
o @ 2483 .50 49.03 -24.0Z2 74.00 49.81 30.41 4.36 35.51 100 0 Peak
@ 2483 .50 39.26 -14.74 34.00 40.00 30.41 4 .36 35.51 100 101 Average
Remark: #3 and #4 Fundamental Signal
Data: 8 File: D:'Project' 20060 1'CMCS 611809 Part15CBT'BT TX CHOOEMI (12)
§7 Lewvel {dBuvm) Date: 2006-02-08 Time: 15:33:16
FCC CLASS-B
GlB
FCC CLASS-B (AVG)
-GE
2 3000 3600. 4200. 4800. 5400. 6000
Frequency {MHz)
Site : O3CHOE-HY
Condition : HF-ANT-071025-940201 VERTICAL
EUT . GEMUGPRS/EGEES Mohile Phone with
: Blaetooth
Porwer : 120Fac/é0H=
Model . FR611809
Mema : BT T CHOO 24020 H=
Plane : El
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TEL : 886-2-2696-2468 Report Issued Date : Mar. 10, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID : QDJ-0602DBS01



woroniss. FCC TEST REPORT

Report No.

FR611809

Data: & File: I:'Project'20060 1':CMCS'6 11809 Part 15C'BT'BT TX CHOO.EMI {12)

Level (dBuvm}
a7

Date: 2006-02-08 Time: 15:35:22

FCCCLASS B

-GilE

49 T e ]
9 G000 6600, 7200, 7800. 8400. 9000
Frequency (MHz)
Site . D3CHDS-HY
Condition : HF-ANT-071025-240201 VERTICAL
EUT . GSMUGPRS/EGPRS Mohile Phone with
: Bhaetooth
Ponarer : 120Wac/alH=
Model . FR61120%
Memo . BT T CHOO2402MH=
Plane :El
SPORTON International Inc. Page No. : 107 of 121
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woroniss. FCC TEST REPORT Report No. : FR611809

* Test Mode : Mode 8
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:'Project20060 1'CMCS'6 11809 Part15C'BT'BT TX CH39.EMI {16}
. Level (dBuVim) Date: 2006-02-08 Time: 16:21:02
FCC CLASS-B
I
10 : -GiB
N N |
1 il
" 30 a84. 138. 192, 246, 300
Frequency {MHz)
Site . D3CHDE-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EUT . GEMUGPRS/EGERS Mohile Phone with
: Blietooth
Power o 120Wac/e0Hz=
Model . FR611809
Memo . BT TX CH39 2441 MH=
Plane . El
Over Limit Readintenna Cable Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
HHz dBEuV/n dB dBuV/m  dBuV  dE/m dB dB cil deg
1 199,29 25,00 -12.50 43.50 42.91 9,93 3.50 31.34 400 0 Peak
A Z65.44 23,02 -17.9% 46.00 41.99 1Z2.91 4.07 30.24 400 0 Peak
3 272,019 27.38 -18.62 46.00 41.31 12.91 4.12 30.97 400 0 Peak
SPORTON International Inc. Page No. : 108 of 121
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woroniss. FCC TEST REPORT Report No. : FR611809

Data: 2 File: D:'Project 20060 1'.CMCS'%6 11809 Part 15C'BT'BT TX CH39.EMI {16)

30 Lewvel (dBuv/im) Date: 2006-02-08 Time: 16:25:25
FCC CLASS B
-6lB
il
10 7 w
¢ 300 440. 580, 720. 860, 1000
Frequency (MHz)
Zite : D3CHOS-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EUT : GEMAGPREEGPERS Mabile Phone with
: Bletooth
Porear : 120Vaci0H=
Model : FR&11809
Mema : BT TX CH39.2441MH=
Plane : El
Over Limit ReadAntenna Cahble Preanp int Tahble
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/m dB dBuV/m  dBaV  dB/m 4B dB chit deg
1 @ 296 .80 39.99 -6.01 46.00 46.36 18.00 6©.33 30.70 152 279 Peak
A 920 .30 35.35 -10.65 46.00 36.46 20.82 g.19 30.12 100 0 Peak
3 050,40 38.72 -7.22 46,00 39.05 Z1.73  2.31 30.38 100 0 Peak
Data: 3 ~ File: D'Project:2006 0 1'CMCS 6 11809 Part 15C'BT'BT TX CH39.EMI (16)
it Lewvel (dBuVim) Date: 2006-02-08 Time: 14:24:18
3
FCC CLASS-B
-HB
59 FCC CLASS-B {AVG)
I--J Dwm%u—m‘—m
o 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz)
Site . 03CHOA-HY
Condition : HF-AWNT-071025-940201 HORIZONTAL
EUT . GSMUGPRSIEGPRS Mohile Phone with
. Bhetooth
Porarer : 120Vaci0H=
Model : FRA11209
Memo . BT TX CH392441 MHz
Plane o i
Over Limit Readldntenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/u dB dBu¥/m  dBu¥  dBfu dB dB ci deg
1 230000 49,11 -24.80 74,00 49,82 30.48 4.26 35.46 100 0 Peak
[Z Z390.00 30,35 -14.65 24.00 40.06 30.48 4.26 33.46 103 208 Average |
3@ Z441.00 93.06 Q5.80 30.44  4.29 35.47 100 0 Feak
4 @ 2441.00 62.62 69.35 30.44 4,33 35.49 105 268 Average
] 2483.50 49,04 -24.96 74,00 49,78 30.41 4.36 33.31 100 0 Peak
f Z483 .50 30.28 -14.92 34.00 40.02 30.41 4.36 35.31 103 268 hverage
Remark: #3 and #4 Fundamental Signal
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EROATOM LAR.

FCC TEST REPORT

Report No.

FR611809

Data: 4
Level (dBuVm)
97

File: I:'Project'20060 1'CMCS'6 11809 Part15C "BT"BTDTX CH39.EMI (16}

ate: 2006-02-08 Time: 15:41:54

FCCCLASS B

-G

FCC CLASS-B (AVG)

e L L il
@ 3000 3600, 4200, 4800, 5400, 6000
Frequency {MHz)
Site : 03CHOs-HY
Condition : HF-ANT-071025-940201 HORIZONTAL
EOT : GEMUGFES/EGPES Mohile Phone wath
: Bhietaath
Power : 120WacislHz=
Model : FRA1180%
Memo : BT TX CH35 2441 MH=
Plane EL
Data: 5 File: D:'Project:2006Q 1'CMCS'6 11809'Part 15C'BT'BT TX CH39.EMI {16}
97 Lewvel (dBuv/im} Date: 2006-02-08 Time: 15:43:59
FCC CLASS-B
-tlB
EGG CLASS-BLAVG
19 M )
o 6000 6600, 7200, 7800, 8400, 9000
Frequency {MHz)
Site : O3CHO8-HY
Condition : HF-4NT-071025-240201 HOFIZONTAL
EOT : GEMIGPRS/EGPES Mabile Phone with
: Blietooth
Povrer : 120Vacit0Hz
Model : FRA1180%
Memo : BT TZ CH3%:2441MH=
Plane Eh ol

SPORTON International Inc.
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EROATOMN LAB.

FCC TEST REPORT

Report No.

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

FR611809

Data: 9 File: D:'Project'20060 1'CMCS 611809 Part 15CBT' BT TX CHI9.EM {16}
. Level (dBuVim) Date: 2006-02-08 Time: 16:29:48
FCC CLASS-B
]
10 : - -6iB
N R |
1
2 30 4. 138. 192, 246. 300
Frequency {MHz)
Site : D3CHOA-HY
Condition : BI-LOG-2004-1122 VERTICAL
EUT : GEMUGPRE/EGPES Maobile Phone with
: Bluetooth
Power : 120Waci0H=
Model . FRA11802
Mems . BT TX CH39:2441MHz
Plane SR
Ower Limit FREeadAntenna Cable Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Paos Fos Remark
MHz dBuV/n dB dBuV/m  dBu¥ dBE/n dB dB ci deg
1 199,29 29.87 -13.63 43.50 47.98 9,93 5.50 31.34 400 0 Peak
2 265.44 35.51 -10.49 46.00 49.48 12.91 4.07 30.94 400 0 Peak
3 272,19 35.03 -10.97 46,00 48.96 12.91 4,12 30.97 400 0 Peak
Data: 10 ~ File: X' Project 20060 1'CMCS 611809 Part 15C'BT'BT TX CHI9.EMI (16)
80 Level (dBuVim) Date: 2006-02-08 Time: 16:34:10
FCCICLASS B
-G4lB
1 2 3
’ W L’J’
WM“LW
b 300 440, 580. 720, 860, 1000
Frequency (MHz)
Site . O3CHO&-HY
Condition @ EI-LOG-2004-1122 VERTICAL
EUT . GEMUGPRS/EGEPES Mohile Phone with
: Bluetooth
Powrer : 120VaciE0H=
Model . FRA11809
Memao : BT TE CH392441MH=
Plane . El
Over Limit Beadintenna Cable Preamp Ant  Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥/m  dBuV  dB/n dB dB it deg
| @ 330.80 41.63 -4.35 46.00 54.08 13.8> 4.62 30.90 100 0 Peak
2@ 463.80 42,02 -3.98 46.00 50.70 16.64  5.47 30.98 100 0 Peak
[5 @ 506.80 42,32 -3.62 46.00 42.75 12.00 6.33 30.70 127 146 Peak |
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woroniss. FCC TEST REPORT

Report No.

FR611809

Site
Condition
EUT

Pomrar
Madel

Mema

1
2
3@
4@
3
6
e

Data: 11

ile; D \Project 20060 1'CMCS 611809 Part 15(","'BT"BTIS.[(}:{t

CH39.EMI {16)
e 2006-02-08 Time: 14:17:34

a F
Level {dBuvim})
"7

59

2
FCC CLASS-B
-GdB
FCC CLASS-B{AVG)
U IR H

1000 1400. 1800. 2200.
Frequency (MHz)

: D3CHOS-HY

: HF-4NT-071025-240201 VERTICAL
;. GEMUGPRS/EGPES Mobile Phone with
: Bhetaath

: 120WaciE0Hz

. FRELL202

. BT TE CH322441MH=

: El

Over Limit Readintenna

2600. 3000

Cable Preanp Ant Tahle

Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark

WHz dBu¥im dB dBuVim dBuV dE/m dB 4B cil deg
2390.00 4994 2426 T4.00 50.45 30.48  4.26 35.46 200 0 Peak
2390.00 39,35 -14.65 54.00 40.06 30.48 4.26 35.46 100 102 bverage
2441.00 93 .64 00,38 30.44  4.29 35.47 200 0 Peak
2441.00 70.34 71.57 30.44 4.33 35.49 100 102 hverage
2483.50 49,44 24 .56 T4.00 50.18 30.41 4.36 35.51 200 0 Peak
2483.50 39.27 -14.73 54.00 40.01 30.41 4.36 35.51 100 102 Averase

Remark: #3 and #4 Fundamental Signal

Data: 12
Level {dBuVY/m)
a7

File: D:'Project20060 1:CMCS'6 11809 Part15C'BT'BT TX CH39.EM

I (16}
Date: 2006-02-08 Time: 15:49:05

FCCCLASS-B

-6ulB

FCC CLASS-B (AVG)

49 A T S e e e il
% 3000 3600. 4200. 4800. 5400. 6000
Frequency {MHz)
Site : O3CHO8-HY
Condition : HF-ANT-071025-940201 VERTICAL
EUT . GSMUGPRS/EGPES Mobile Phone with
: Bhuetooth
Power + 120Waci60Hz
Modsl . FRE11809
Memo . BT TX CH39:2441MHz
Flane . El
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woroniss. FCC TEST REPORT

Report No.

FR611809

Data: 13
Level {dBuVim)
97

File: D: Project 20060 1'CMCS 611809 Part 15C' BT BT TX CH39.EMI (16}
Date: 2006-02-08 Time: 15:51:11

FCCICLASS-B

-6ilB

M 6
49 5 6B
L 6000 6600, 7200. 7800. 8400. 9000
Frequency {MHz)

Site : D3CHOS-HY

Condition : HF-ANT-071025-940201 VERTICAL

EUT : GEMUGPRS/EGPRS Mobile Phone with

: Bhetooth

Powrar : 120VacilHz=

Model  : FREL1E02

Memo  : BT T CH392441MHz

Plane :El
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woroniss. FCC TEST REPORT Report No. : FR611809

* Test Mode : Mode 9
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~ File: D:Project: 20060 1'CMCS 611809 Pant 15CBT'BT TX CHYS.EMI (12)
i1 Level (dBuVim} Date: 2006-02-08 Time: 13:57:59
3
FCC CLASS B
-GilB
59 FCC CLASS-B (AVG)
M wlu_“,_)l =
o 1000 1400. 1800. 2200. 2600, 3000
Frequency (MHz)
Site : O3CHOA-HT
Condition : HF-AHNT-071025-940201 HORIZONTAL
EUT : GEM/GPRS/EGERS Mahile Phone with
: Bhietooth
Povrer : 120Vaci60H=
Madel : FRA11809
Memo : BT TX CH78;2430MHz
Plane ]
Over Limit BReadintenna Cable Preamp font Tahble
Freq Lewvel Limtit Line Level Factor Loss Factor Fas Pos Remark
WHz dBuV/m dB dBu¥/m dBuV dB/m dB dB ciiL deg
1 @ 2390.00 49.74 _24.26 74,00 50.45 30.48 4.26 35.46 100 0 Peak
2@ 2390.00 39.35 -14.65 54.00 40.06 30.48  4.26 33.46 1035 269 hverage
3@ 2480.00 94 .42 g5.16 30.41 4.36 35.51 100 0 Peak
2480,00 62,14 g 30,41 4,36 35,51 105 269 bverage
05 @ 2483.50 T3.00 -1.00 T4.00 Y3.74 30.41 4.36 35.31 100 0 Peak
6 @ 2483.50 46 .27 -T.73 54,00 47.01 30.41  4.36 35.51 103 209 hverage

Remark: #3 and #4 Fundamental Signal

SPORTON International Inc. Page No. : 114 of 121
TEL : 886-2-2696-2468 Report Issued Date : Mar. 10, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCCID : QDJ-0602DBS01



EROATOM LAR.

FCC TEST REPORT

Report No.

FR611809

Data: 2 F
Level (dBuvim})
97

ile: D Project' 20060 1'CMCS'6 11809 Part15C'BT'BT TX CHTS.EMI (12)

Date: 2006-02-08 Time: 15:58:05

FCC CLASS B

-6alB

FCC CLASS-B (AVG)

42 R I OB
. 3000 3600. 4200. 4800. 5400. 6000
Frequency (MHz)
Site : 03CHOS-HY
Condition : HF-ANT-071025-940201 HORIZONTAL
EUT : GIM/GPRS/EGFRS Mohile Phone with
: Bhietooth
Powrer : 120Vac/60H=
Model : FRE1180%
Mema : BT TX CH7E2480MHz
FPlane HET
Data: 3 File: D:Project:20060 1'CMCS 611809 Part 15C'BT'BT TX CHTS.EMI (12)
4 Level (dBu\in}y Date: 2006-02-08 Time: 16:00:10
FCC CLASS B
6B
e oW A gt e ottt R AL R R - B AR
49 e rmteniminde e T 6B
9 6000 6600, 7200. 7800. 8400. 9000
Frequency (MHz)
Site : O3CHOS-HY
Condition : HF-ANT-071025-940201 HORIZONTAL
EUT : GSM/GPRS/EGFES Mobile Phone with
: Bluetooth
Poarer : 120Vaci80H=
Model : FR511809
Mema : BT TX CH78;2430MHz
Plane E]
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= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Site
Condition
EOT

Porarer
Madel
Memoa

Flane

LA s e Do
= E =

05

ata: 7
Lewvel ((IBuV/im)
17

File: D:'Project'20060 1:CMCS'611809'Part15C'BT'BT TX CHY8.EMI {12}

Date: 2006-02-08 Time: 13:42:48

59

3
FCCICLASS-B
GaB
FCC CLASS-B (AVG)
iy :

o Ol

Remark: #3 and #4 Fundamental Signal

o 1000 1400. 1800. 2200. 2600. 3000
Frequency {MHz)
: O3CHOS-HY
. HF-ANT-071025-940201 VERTICAL
. EEMUGPES/EGEES Mobile Phone with
. Bhietooth
: 120Wac/i0Hz
: FR&11209
. BT TX CH78:24580MHz
Over Limtt Readintenna Cable Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBEuV/n dB dBuV/im  dBoV  dE/m dB dB cil deg
2390.00 49,21 -Z24.99 74,00 49,92 30.48 4.26 35.46 200 0 Peak
2390.00 39,35 -14.65 54.00 40.06 30.48 4.26 35.46 100 272 hverage
2420.00  96.97 97 .71 30.41  4.36 35.51 200 0 Peak
24230.00 69.89 70.63 30.41  4.36 35.51 100 274 bverage
2423.50 61.19 -12.21 74.00 ©61.93 30.41 4.36 35.51 200 0 Peak
2485.50 47.52 -6.48 54.00 48.26 30.41 4.36 35.51 100 272 bverage
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Data: 8
Lewvel ((IBuV/m}
97

File: D:'Project 20060 1:CMCS 6 11809 Part 15CBT'BT TX CHT8.EMI {12)
Date: 2006-02-08 Time: 16:05:16

FCCICLASS B

-GilB

FCC CLASS-B {AVG)

2 Y e e e T e S TR —
" 3000 3600. 4200. 4800. 5400. 6000
Frequency (MHz)
Site . D3CHO8-HY
Condition : HF-AWNT-071025-240201 VERETICAL
EUT . GEM/GPRS/EGPRS Mobile Phone with
: Bhietooth
Power : 120%acit0H=
Madel : FREL1209
Memo . BT TX CH722480MHz=
Flane sE]
Data: 9 File: D:'Project 20060 1:CMCS 1611809 Part 15C'BT'BT TX CHTS.EMI (12)
o7 Lewvel {dBuVim) Date; 2006-02-08 Time: 16:07:22
FCCCLASS B
-6ilB
10 s 6B
" 6000 6600, 7200. 7800. 8400. 9000
Frequency (MHz)
Site : 03CHOS-HY
Condition : HF-AHNT-071025-240201 VERTICAL
EUT . GEMUGPRS/EGPRS Mobile Phone with
: Bhetooth
Powrer : 120Wac/tlH=
Model : FRALLZ02
Mems . BT TX CH782480MHz
Flane . El

Remark: There is no more obvious spurious emission except the listings above.
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5.12 Antenna Requirements

5.12.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.12.2 Antenna Connected Construction
The antennas used in this product are PIFAs for both WLAN and BT. There are no connector on antenna

port and it is considered to meet antenna requirement of FCC.

5.12.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments Used
. e Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
; Conduction
EMC Receiver R&S ESCS 30 100174 9kHz — 2.75GHz | Oct. 19, 2005 | Oct. 19, 2006
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Apr. 26, 2005 | Apr. 26, 2006
(COO01-HY)
LISN Conduction
. MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Apr. 20, 2005 | Apr. 20, 2006
(Support Unit) (CO01-HY)
; Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(CO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON ) RG223/U CB029 9kHz — 30MHz | Dec. 22, 2005 | Dec. 22, 2006
Switzerland (COO01-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Jul. 25, 2005 | Jul. 24, 2006
analyzer (03CHO06-HY)
) Radiation
Receiver R&S ESCS30 100356 9KHz-2.75GHz | Jun. 28, 2005 | Jun. 27, 2006
(03CHO06-HY)
Radiation
Controller CT SC100 N/A N/A N/A N/A
(03CHO06-HY)
. Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 22, 2004 | Nov. 22, 2006
(03CHO06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Feb. 1, 2005 | Feb. 1, 2007
(03CH06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Jul. 21, 2005 | Jul. 20, 2006
K (03CHO06-HY)
= Radiation
Amplifier MITEQ AMF-6F 997165 26G - 40G Jul. 21, 2005 | Jul. 20, 2006
(03CHO06-HY)
Radiation
Turn Table HD DS 420 420/650/00 | 0 ~ 360 degree N/A N/A
(03CHO06-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 Im-4m N/A N/A
(03CHO06-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution X
Uncertainty of
" u(x;)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Contribution Uncertainty of X;
. Probability u(x)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 24
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Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Contribution Uncertainty of X; ( )
Ci Ci*u(x
Probability u(x) '
dB . . .
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4,72
confidence of 95%  U=2Ue(y)
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